



**Feabrik bv**  
**Mevr. Fatima El Madidi**  
**Minosstraat 20**  
**5048 CK TILBURG**  
**Nederland**

**Your notice of**  
29-04-2019

**Your reference**

**Date**  
21-05-2019

## Analysis Report 19.02605.01

Required tests :

**DIN 4102-1B2 (1998)**

**Burning behaviour - B2**

Identification number	Information given by the client	Date of receipt
T1909747	Plecto Breeze Grey 0114	29-04-2019



Gina Créelle  
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.  
The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.  
In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.



**Reference: T1909747 - Plecto Breeze Grey 0114**

**Burning behaviour - B2**

Date of ending the test 21-05-2019  
 Standard used DIN 4102-1B2 (1998)

Deviation from the standard -

Conditioning 23°C, relative humidity 50%

Ignition Surface - front

**Length**

	1	2	3	4	5
Time to reach 150 mm mark (s) °	*	*	*	*	*
Ignition filter paper within 20 s after flame application	no	no	no	no	no

° tip of the flame

\* = time to reach the mark > 20 s or mark not reached

**Width**

	1	2	3	4	5
Time to reach 150 mm mark (s) °	*	*	*	*	*
Ignition filter paper within 20 s after flame application	no	no	no	no	no

° tip of the flame

\* = time to reach the mark > 20 s or mark not reached

**Criteria**

- time to reach the mark > 20 s for all test specimens

**Conclusion B2**